
 

 
 

 

 

http://www.easicook.co.uk/
http://www.easicook.co.uk/index.htm
http://www.easicook.co.uk/commercialdishwasher.htm
http://www.easicook.co.uk/commercialglasswasher.htm
http://www.easicook.co.uk/spares.htm
http://www.easicook.co.uk/spares.htm


Spare Parts List

GS 9 / 10 / 22 / 32

Revised 08/98

Part no. 89001324

Summary

Base frame, panel, tank heating,

drain, Mediamat Page   1 and   2

Water supply Page   3 and   4

Wash system I Page   5 and   6

Wash system II Page   7 and   8

Boiler and rinsing Page   9 and 10

Door, frame, rails Page 11 and 12

Electrical parts Page 13 and 14

The parts marked � are also contained in other spare

 parts lists.

Racks and accessories see separate list.



- 1 -

GS 9 / 10 / 22 / 32

Untergestell, Verkleidung, Tankheizung, Ablauf, Mediamat
Base frame, panel, tank heating, drain, Mediamat

Châssis, habillage, chauffage cuve, écoulement, Médiamat



                                                                     - 2 -

GS 9 / 10 / 22 / 32   Base frame, panel, tank heating, drain, Mediamat
Pos. Designation Part no. 9 10 22 32 Notes

 1 Saucer-head screw M 10 x 60 20 01 360 x x x
 2 Rubber buffer ø 30 x 18 40 06 001 x

n.p. Supporting spring 55 03 021 x x x x
n.p. Sheet-metal nut 21 17 300
n.p. Lateral panel right 55 03 001 x x x
n.p. Lateral panel left 55 03 002 x x x
n.p. Lateral panel right 55 03 005 x
n.p. Lateral panel left 55 03 006 x
n.p. Front panel 55 03 009 x x x
n.p. Front panel 55 03 031 x x
n.p. Front panel 55 03 011 x
n.p. Inside panel 35 01 507 x x x
n.p. Top cover plate 55 17 007 x x
n.p. Inside panel 35 01 502 x
n.p. Heating element 2,8 kW 220 V 31 03 047 � x angled, flat tank

n.p. Heating element 2,8 kW 240 V 31 03 055 � x angled

 3 Standpipe  90 mm high 29 04 231 x x 5/78 until 5/84

n.p. Standpipe 195 mm high 29 04 249 x x until 4/78, as from 6/84

n.p. Standpipe 195 mm high 29 04 249 � x
n.p. Standpipe 185 mm high 61004192 � x
 4 Standp. bottom part 1 1/4" 29 04 202 � x x x x

n.p. Seal 29 04 253
 5 Seal 39 x ø 32 27 02 001 � x x x x
 6 Siphon 29 04 503 � x x x x

n.p. Coupling nut 29 07 209
 7 Hose clip 32-52 mm 28 02 110 � x x x x
 8 Reducing hose piece 32/40 40 03 024 � x 200 lg.

 9 Drain hose bent 40 03 004 � x x x
10 Mediamat drain 35 01 080 � x
11 Fabric hose synth. 19 x 4 40 01 016 � x per metre

12 Hose clip 20-30 mm 28 02 109 � x
13 Accelerator 35 01 035 � x
n.p. Mediamat plug 35 01 123
14 End piece locking 28 04 041 � x
15 O-ring 51 x 3,0 27 07 043 � x
16 Head piece 35 01 124 � x
17 Mediamat inlet 55 31 001 � x
18 Fabric hose synth. 16 x 4 40 01 015 � x per metre

19 Mediamat connection 1/2"  x ø 18 29 06 201 � x
20 Seal 28 x ø 21 27 09 011 � x
21 Locking nut 1/2" BSP 30 09 201 � x
22 Heating element 3 kW 220/380 V 31 03 027 x x
n.p. Heating element 3 kW 240/420 V 31 03 029 x x
23 O-ring for heating elem. 27 07 015 � x x x x
24 Clamping plate 01 17 003 � x x x x
25 Heating element 6 kW 220/380 V 31 03 025 � x angled

n.p. Heating element 6 kW 240/420 V 31 03 042 � x angled

26 Link wire 31 23 088 � x x x
27 Tank heating flange 31 03 067 � x x
28 Covering cap 31 03 014 � x x x x
29 Air chamber 55 04 024 � x x x x
30 Detergent hose NW 5 x 3 40 01 024 � x x x x
31 Hose clip ø 9 28 02 102 � x x x x
n.p. Heating element 2,8 kW 220 V 31 03 015 x GS 7 with deep tank

n.p. Heating element 2,8 kW 220 V 31 03 047 x GS 7 with flat tank



- 3 -

GS 9 / 10 / 22 / 32

Wasserzulauf
Water inlet

Amenée d’eau



                                                                     - 4 -

GS 9 / 10 / 22 / 32   Water supply

Pos. Designation Part no. 9 10 22 32 Notes
 1 Slanted seat non return valve 29 03 230 � x x x x
 2 Seal 1/2" 27 04 006 � x x x x
 3 Double nipple 1/2" BSP 70000459 � x x x x
 4 Water connection piece 55 28 231 x x replaced by 55 28 231

n.p. Water connection piece 55 28 231 x replaced by 55 28 231

n.p. Water supply 55 28 231 x from 07/72,rep. by 55 28 231

n.p. Cu pipe 12 x 1 05 20 002 � x x x x per metre

 5 Cutting ring ø 12 29 07 300 � x x x x
 6 Coupling nut 1/2" BSP 29 07 201 � x x x x
 7 Coupling nut 3/4" BSP 29 07 203 � x x x x
 8 Connection elbow 29 06 221 � x x x x
 9 Seal 19,5 x 24 27 09 010 � x x x x
10 Double solenoid valve 31 06 182 � x x x x
n.p. Synthetic bottom part 31 06 116
11 Diaphragm 31 06 047 � x x x x
12 Plunger 31 06 073 � x x x x no more available

13 Spring 31 06 049 � x x x x
14 Magn. coil 220-240 V 50-60 Hz 31 06 046 � x x x x
n.p. Spring 31 06 117
n.p. Fine dirt filter f. solenoid valve 31 06 186
15 Hose elbow ø 14 40 03 001 � x
16 T-piece black 35 01 086 � x x x x
n.p. T-piece grey 35 01 087 � x x x x with diffuser

n.p. T-piece grey 35 01 087 � x x x x with red. diffuser

17 Boiler supply 55 09 026 � x x x
n.p. Boiler supply elbow 55 09 041 x
n.p. Boiler supply elbow 55 09 041 from 1/87

n.p. Boiler supply elbow 55 09 041 x DVGW

18 Hose clip 14-22 mm 28 02 301 � x x x x
19 Fabric hose 13 x 3,5 40 02 002 � x x x x
20 Coupling nut 1/2" BSP 61001946 � x x x x
21 Hose connection piece 1/2" 29 06 213 � x x x x
22 Seal 18 x 13,3 27 09 012 � x x x x
23 Hose clip ø 11 28 02 102 � x x x x
24 Fabric hose synth. 5 x 3 40 01 024 � x x x x per metre

n.p. ELT 10 - dispenser - 80000554 � x x x x see sep. list

n.p. Fixing kit for ELT 10 55 25 029 � x x x x see sep. list

n.p. Detergent container 1 ltr. 55 25 011 � x x x
n.p. Detergent container 3 ltr. 55 25 013 � x
25 Supply hose 10/14 40 03 003 � x x x x
26 Locking nut 3/8" BSP 30 09 200 � x x x x
27 Seal 24 x 17 27 09 009 � x x x x
28 Double hose nipple 3/8" BSP 29 06 211 � x x x x
29 Tank inlet 120 lg. 40 03 007 x x x
n.p. Tank inlet 245 lg. 40 03 007 � x
n.p. Tank inlet cpl. 245 lg. 55 09 017
30 Double nipple 1/2" 30 11 301 � x x x
31 Locking nut 1/2" 30 09 201 � x x x x
32 Straight hose nipple ø 12 29 06 210 � x x x



- 5 -

GS 9 / 10 / 22 / 32

Waschsystem I
Wash system I

Système de lavage I



                                                                      - 6 -

GS 9 / 10 / 22 / 32   Wash system I

Pos. Designation Part no. 9 10 22 32 Notes
 1 Pump filter round 55 13 002 x

n.p. Pump filter cornered 55 13 018 x until middle 85

n.p. Pump filter round 55 13 002 x x x from middle 85

n.p. Pump filter 55 13 009 � x

 2 Coarse sieve 55 13 113 � x x x until middle 85

n.p. Coarse sieve 55 13 112 � x x x from middle 85

n.p. Pump nipple 02 30 001 � x x x for old execution

 3 Rubber elbow 40 03 020 x

 4 Hose clip 47-67 28 02 115 x

n.p. Fan blade 31 02 230 for 31 02 065

n.p. Fan hood 31 02 229 for 31 02 065

n.p. Pump cover 35 01 525 for 31 02 276 / 065

 5 Suction arm seal ø 110 x 1 27 06 001 � x x x

 6 Seal ø 60 x 2 27 09 005 � x x x for old execution

 7 Hose elbow 40 03 016 x x

n.p. Hose elbow 40 03 017 x

 8 Hose clip 62-82 28 02 120 � x x x

n.p. Synth. pump 0,75 kW 220 V 31 02 065 � x

n.p. Synth. pump 0,55 kW 240 V 31 02 066 � x

n.p. Capacitor 12,5 µF 31 13 028 � x

n.p. Capacitor 16 µF 31 13 052

 9 Motor shaft seal 27 10 015 � x

10 Seating ring 27 10 014 from 3/88

11 Pump housing 31 02 200 � x

12 Seal 31 02 203 � x

13 Impeller 31 02 221 � x

n.p. Impeller 31 02 227 closed

14 Reducing hose piece 40 03 029 x

n.p. Synth. pump 1,7 kW 220/380 V 31 02 263 � x x x

n.p. Synth. pump 1,7 kW 240/420 V 31 02 263

n.p. Synth. pump 1,7 kW 220 V 31 02 265 � x x x

n.p. Synth. pump 1,7 kW 240 V 31 02 265 � x x x

15 Pump housing 31 02 204 � x x x

16 O-ring 20 x 3,5 27 07 040 � x x x

n.p. Fan blade 31 02 211

n.p. Fixing clip 31 02 218

17 Blind bush 1/2" BSP 35 01 108 � x x

18 O-ring 31 02 209 � x x x

19 Impeller 31 02 207 � x x x

n.p. Dome head nut M 8 21 10 305

20 Motor shaft seal 27 10 013 � x x x

21 Seating ring 27 10 014 � x x x

22 Pump hose ø 50 x 8 x 200 55 05 011 x x

n.p. Pump hose ø 50 x 8 x 330 55 05 012 x

o.P. Fan cover for 31 02 065 and 066 31 02 229 x



- 7 -

GS 9 / 10 / 22 / 32

Waschsystem II
Wash system II

Système de lavage II



                                                                     - 8 -

GS 9 / 10 / 22 / 32   Wash system  I

Pos. Designation Part no. 9 10 22 32 Notes

 1 Angle 3/4" BSP 35 01 005 � x x x x

 2 O-ring 24 x 3 27 07 026 � x x x x

 3 Coupling nut 35 01 004 � x x x x

 4 Distributor 35 01 002 � x x x x

 5 Seal 39 x 32 27 02 001 � x x x x

 6 Extension piece 35 01 003 � x x x x

 7 Seal 33 x 26 27 01 003 � x x x x

 8 Coupling nut 35 01 006 � x x x x

 9 O-ring 27 x 4 27 07 016 � x x x x

10 Wash arm clip 28 04 040 � x x x x

11 Wash arm 35 01 007 � x x x x

12 End piece clip 28 04 041 � x x x x

13 Bottom end piece 35 01 009 � x x x x

n.p. O-ring 27 07 002 �

14 Wash jet grey/grey 29 10 520 � x x x x

15 Wash jet black/black 29 10 527 � x x x

16 Wash jet black/grey 29 10 528 � x x x x

17 Wash jet grey/black 29 10 522 � x x x

18 Wash jet base grey 29 10 523 � x x x x

19 Wash jet base black 29 10 529 � x x x x

20 Wash jet cap grey ø 6 29 10 524 � x x x x

21 Wash jet cap black ø 5 29 10 526 � x x x x

22 Wash arm cpl. 55 07 013 � x x x x without jets

23 Wash arm support 55 08 008 � x x x x

n.p. Reducing hose for Mediamat 40 03 036 � x x x x for top part 35 01 124

n.p. Distributor cpl. 55 06 006 x x x x

n.p. Wash arm top 55 07 013 x x x x

n.p. Wash arm bottom 55 07 018 x x x x

n.p. Wash arm 55 07 029 GS 11

n.p. O-ring 27 07 039 x x x x

n.p. End piece 72° (inst. 90°) 35 01 010

n.p. Jet cpl. black/white 29 10 538 GS 11 + 33

n.p. Jet cap white 29 10 525

n.p. Wash arm cpl. with jets 55 07 045



- 9 -

GS 4 / 25

Boiler und Nachspülung
Boiler and rinsing

Surchauffeur et rinçage



                                                                     - 10 -

GS 9 / 10 / 22 / 32   Boiler and rinsing

Pos. Designation Part no. 9 10 22 32 Notes
 1 Boiler  5 kW 55 12 005 x x x

n.p. Boiler  6 kW 55 12 023 � x until 11/71 MA 65

n.p. Boiler  6 kW 55 12 031 � x from 6/84

n.p. Boiler 12 kW 55 12 023 � x until 11/71 MA 65

n.p. Boiler 12 kW 55 12 032 � x from 6/84

n.p. Hose clip 182-202 28 02 121 � x
 2 Locking screw M 10 x 1 20 01 352 � x x x x
 3 Seal 18 x ø 10 27 03 003 � x x x x
 4 Heating element 2,8 kW 220 V 31 03 015 � x

n.p. Heating element 2,8 kW 240 V 31 03 033 � x
n.p. Heating element 5 kW 220/380 V 31 03 030 � x x
n.p. Heating element 5 kW 240/420 V 31 03 032 � x x
 5 Heating element 6 kW 220/380 V 31 03 017 � x

n.p. Heating element 6 kW 240/420 V 31 03 043 � x
 6 Clamping plate 01 17 003 � x x x
 7 O-ring 27 07 015 � x x x x
 8 Clamping ring with angle 55 19 018 � x
 9 Link wire 31 23 088 � x x x from 2/87

10 Covering cap 31 03 014 � x
n.p. Cable gland 31 10 040
n.p. Coupling nut 31 10 041
11 Double nipple 1/2" BSP 70000459 � x x x x
n.p. Cu pipe 12 x 1 05 20 002 � x x x x per metre

n.p. Cutting ring ø 12 29 07 300 � x x x x
n.p. Coupling nut 1/2" BSP 29 07 201 � x x x x
12 Rinse connection 55 11 008 x x x
n.p. Rinse connection 55 11 033 x
n.p. Rinse connection 55 11 065 GS 33

13 Distributor cpl. 55 09 001 � x x x x
n.p. Tecalan pipe 40 01 002 x x x x per metre

n.p. Distributor cpl. 55 09 018 GS 11

14 Distributor 35 01 023 � x x x x
n.p. Distributor CNS 55 09 032 � x x x x see pos. 14

15 Hose angle ø 10 29 06 500 � x x x x
16 Hose clip ø 10 28 02 102 � x x x x
17 Double nipple 3/8" 30 11 200 � x x x *
18 Seal 24 x 17 27 09 009 � x x x x
19 Locking nut 3/8" 30 09 200 � x x x x
20 Clamping ring ø 10 29 07 500 � x x x x
21 Coupling nut 3/8" 29 07 200 � x x x x
22 Rinse pipe 465 lg. 55 10 073 x x x x bottom 4 jets

n.p. Rinse pipe 465 lg. 55 10 072 x x top 5 jets

n.p. Rinse pipe 441 lg. 55 10 020 x x x x top left

23 Hinged piece 55 10 008 � x x x x
24 Spray jet cap 65002765 � x x x x
25 Spray jet swirl 65002764 � x x x x
26 Threaded pin M 10 x 45 20 30 501 � x x x x
n.p. Coupling nut M 4 21 01 302
n.p. Cylinder screw M 4 x 12 20 09 312



- 11 -

GS 9 / 10 / 22 / 32

Türe, Rahmen, Schienen
Door, frame, rails

Porte, cadre, barres



                                                                     - 12 -

GS 9 / 10 / 22 / 32   Door, frame, rails

Pos. Designation Part no. 9 10 22 32 Notes

 1 Door seal 550 lg. 55 15 036 � x x x x old  machines MA 27

 2 Door frame 35 01 050 � x x x x

n.p. Door frame CNS 55 15 153 � x x x x

 4 Door hinge 02 30 009 � x x x x

n.p. Lens head screw M 4 x 18 20 10 310 �

 5 Door stay left 55 15 053 � x x x x

 6 Door stay right 55 15 054 � x x x x

n.p. Door cpl. 55 15 011 � x x x x

n.p. Door base frame 55 15 015 � x x x x

n.p. Door base frame 55 15 093 � GS 33

 7 Door bolt M 5 x 29 20 19 303 � x x x x

 8 Cylinder screw M 4 x 26 20 19 300 � x x x x

 9 Tilting lever (spring part) 55 15 057 � x x x x

10 Tilting lever (plate part) 55 15 058 � x x x x

11 Door handle cpl. 55 15 033 � x x x x

n.p. Screw 20 12 200 x x x x for door handle

n.p. Nut 21 01 201 x x x x for door handle

12 Pressure key button housing 35 01 053 x x with seal

14 Hose clip 14-22 28 02 301 � x x

n.p. Tecalan pipe 20/18, 430 lg. 40 01 004 � x x

15 Air vent slot 55 15 016 x x x x with seal

16 Flap for air vent slot 55 15 059 x x x x

17 Seal 34 02 015 x x x x

n.p. Switch spring 55 19 006 x x x x

n.p. Door panel 55 15 014 x x x x

n.p. Rubber bushing ø 20 31 10 100 x x for Tecal.pipe

n.p. Sealing tape (roll 2 m) 34 02 010

n.p. Cross-head screw M 4 x 10 20 12 312 for door frame and hinge

n.p. Hexagon nut M 4 21 01 202

n.p. Door cpl. with cavity 55 15 091

n.p. Nut for door stay M 8 21 01 303



- 13 -

GS 9 / 10 / 22 / 32

Elektrobestückung
Electrical parts

Matériel électrique



                                                                           - 14 -

GS 9 / 10 / 22 / 32   Electrical parts

Pos. Designation Part no. 9 10 22 32 Notes
 1 Seal cap transparent 31 24 006 � x x

 2 Pressure key button white 31 24 001 � x x

 3 Pressure switch black 31 24 002 � x x

 4 Locking button 55 19 036 � x x

 5 Programme switch 31 05 100 � x x x x 31 05 106 for GS 7

n.p. Programme switch 60 Hz 31 05 121

n.p. Gearwheel at 60 Hz 31 05 115

 6 Pilot light 31 08 002 � x x

n.p. Spring plate 31 08 029 � x for pos. 6

 7 Control switch 31 24 008 � x x

 8 Remote thermometer green 32 01 014 � x x tank

 9 Remote thermometer red 32 01 015 � x x boiler

10 Block connection M 14 x 1,5 32 01 030 � x x

11 Seal 22,5 x 14,2 27 09 007 � x x x x

12 Locking nut 14 x 1,5 31 25 002 � x x x x

13 Pressure key switch 31 24 007 x x black/white / white/green

14 Double pilot light 31 08 011 x x

15 Thermostat 31 25 010 x

16 Thermostat 31 25 013 � x x x x

n.p. Limit stop washer 31 25 019 � x x x x

17 Thermostat clip 55 19 035 � x x x x

18 Locking nut M 14 x 1 31 25 002 � x x x x

19 Seal 14,2 x 19,9 27 09 036 � x x x x

20 Gland 31 25 001 � x x x x

21 Microswitch with angle 55 19 007 � x x x x

22 Microswitch with plate 55 19 005 � x x x until 1970

23 Clamping rail 31 09 011 � x

24 Series terminal 4-fold 31 09 057 �

25 RC link 25 µF 61002141 � x x x x

26 Contactor BBC B 9 31 04 057 � x

n.p. Contactor BBC B 9 200V 50Hz 31 04 091 �

27 Contactor BBC B 9 31 04 057 � x x

n.p. Contactor BBC B 9 31 04 090 �

28 Band terminal 13-fold 55 19 070 � x x x x

29 Fuse base 6,3 Amp. 31 11 057 � x

30 Fuse base 6,3 Amp. 31 11 046 � x x x

31 Fuse link 31 11 043 � x x x x

32 Screw cap 6,3 Amp. 31 11 048 � x x x x

n.p. Screw cap 10 Amp. 31 11 093 �

33 Earth terminal 31 09 059 � x x x x

34 Clamping spring 31 26 001 � x for 31 26 003

35 Pressure switch 31 26 003 � x

n.p. Pressure switch green 31 26 023 x

36 Pressure switch blue 31 26 007 x x x
deep-drawn tank bottom
until 5/78, from 6/84

n.p. Pressure switch 31 26 027 x x flat tank bottom, 5/78-5/84

37 Detergent hose NW 5 x 3 40 01 024 � x x x x per metre



                                                                          - 15 -

GS 9 / 10 / 22 / 32   Electrical parts

Pos. Designation Part no. 9 10 22 32 Notes

38 Hose clip ø 9 28 02 102 � x x x x

n.p. Cover plate 55 17 007 x x

n.p. Cover plate 55 17 008 x

n.p. Cover plate 55 17 009 x

n.p. Lens head screw 20 22 302

n.p. Washer M 4 22 07 202

n.p. Sheet-metal nut 21 17 300

n.p. Front plate 55 19 014 x x

n.p. Front plate 55 19 015 x x

n.p. Cover cap ø 10 for front plate 35 03 011 x x x x

n.p. Programme switch 31 05 106 x

n.p. Control knob cpl. blue 55 19 036 � x x

n.p. Cover for contactor box 62001071 x


	sparepartscover.pdf
	Local Disk
	Leading UK Distributors of Cater





